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Segalla 20168894

MultivView = Spectrum

Ref Level 30.00 dBm
@ Att

Offset 21.00 dB ® RBW 30 kHz

20 dB ® SWT 100 ms VBW 100 kHz Mode Sweep

1 Frequency Sweep

M1[1] -0.84 dBm
2.44099900 GHz
=0:dem; D2[1] 20.68 dB
-679.30 kHz
10 dBm
M1
0 dem ¥
|- — AMV\/\\N\ ’\N\m\\
-20 dém “’*\/f o3
-30 dm // L\\
-40 dBm — A Y
-50 dBm
-60 dBm
CF 2.44102 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.440999 GHz -0.84 dBm
D2 M1 1 -679.3 kHz -20.68 dB
D3 M1 1 675.3 kHz -20.51 dB

Segalla 20168897

Multiview = Spectrum -
Ref Level 30.00 dBm  Offset 21.00 dB ® RBW 30 kHz
® Att 20dB ® SWT 100 ms  VBW 100 kHz Mode Sweep
1 Frequency Sweep 1Pk Max
M1[1] -0.89 dBm
2.48000300 GHz
20;dBO D2[1] ~20.90 dB
-680.30 kHz
10 dBm
M1
0 dBrr
L (\/‘ s AN \W /‘\/V\V \
-20 dBm st s
-30 dem / \\
-50 dBm
-60 dBm
CF 2.48 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.480003 GHz -0.89 dBm
D2 M1 1 -680.3 kHz -20.90 dB
D3 M1 1 674.3 kHz -20.46 dB
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LAB N° 0168 L

Segalla 201688A01

MultivView = Spectrum
Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 30 kHz
® Att 20 dB ® SWT 100 ms

1 Frequency Sweep

VBW 100 kHz

Mode Sweep

M1[1] -1.22 dBm
2.40215280 GHz
=0:dem; D2[1] 20.34 dB
-827.20 kHz
10 dBm
M1
- /V ! p\ﬁf\/ AN \/\A
-20 dBm r‘f\j/\“ \r\:j‘
// AN
-40 dBm: w
RN AN e
-50 dBm
-60 dBm
CF 2.402 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4021528 GHz -1.22 dBm
D2 M1 1 -827.2 kHz -20.34 dB
D3 M1 1 497.5 kHz -20.26 dB

Segalla 201688A04

MultiView = Spectrum -
Ref Level 30.00 dBm  Offset 21.00 dB ® RBW 30 kHz
® Att 20dB ® SWT 100 ms  VBW 100 kHz Mode Sweep
1 Frequency Sweep
M1[1] -0.83 dBm
2.44100000 GHz
20 dBm D2[1] -20.89 dB
-680.30 kHz
10 dem
M1
0 dem \/\A
10 dBrm JMAM \f\/\«/\/\f\ \
-20 dBm “‘,?JJ ™
-30 dém // 1\\
e et 7 AT S
W e TR e
-50 dBm
-60 dBm
CF 2.441 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.441 GHz -0.83 dBm
D2 M1 1 -680.3 kHz -20.89 dB
D3 M1 1 674.3 kHz -20.69 dB

TRF No. 15-247_HoppingCMC

Page 137 of 193

Test Report No. R20168801 rev.1.0



N o =3 ACCREDIA
Centro Misure Compatibilitas S.r.. ila/EELR’A e RS B T
. . o g - L'ENTE ITALIA | Al ITAM: b
Via dellq Fisica, 20 {/////_/\\\\\3
36016 Thiene (VI) il W
LAB N° 0168 L
Segalla 201688A07
MultivView = Spectrum

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 30 kHz

® Att 20 dB ® SWT 100 ms ® ¥VBW 10 MHz Mode Sweep
1 Frequency Sweep

M1[1] -0.30 dB
2.48015880 GHz
=0:dem; D2[1] =20.82 dB
-830.20 kHz
10 dBm
M1
0 dem -
| — MWV\/\/‘/\v\ \/V\
. 3
-20 dBm /[‘ \QA
7 \\
-50 dBm
-60 dBm
CF 2.48 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4801588 GHz -0.30 dBm
D2 M1 1 -830.2 kHz -20.82 dB
D3 M1 1 497.5 kHz -20.08 dB
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9.4 Channel separation

Tested by ..ovvvvvereeiiiiiiee, . [M. Segalla
Testdate.......oocvveeviiiieiiiiieee © 129.09.2020
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part. 15.247

KDB 558074 D01 15.247 Meas Guidance v05r02 cl. 9 b)
ANSI C63.10cl. 7.8.2

Supplementary test set-up --
description .........cccvvvvvvveieieinnnnnnns :

Supplementary information......... S

Acceptance limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25
kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater,
provided the systems operate with an output power no greater than 125 mW. The system shall hop to
channel frequencies that are selected at the system hopping rate from a pseudo randomly ordered list of
hopping frequencies. Each frequency must be used equally on the average by each transmitter. The system
receivers shall have input bandwidths that match the hopping channel bandwidths of their corresponding
transmitters and shall shift frequencies in synchronization with the transmitted signals.

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Modulation Frequency Graphs Channel Minimum Results
band separation channel
(MHz) (kHz) separation
required (kHz)
DH5 2400 — 2483,5 G201688A12 998 689,27 Complies
2DH5 2400 — 2483,5 G201688A11 999 903,07 Complies
3DH5 2400 — 2483,5 G201688A10 999 903,07 Complies
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Graphs

Segalla 201688A10

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.01ms VBW 300kHz Mode Sweep
1 Frequency Sweep

D2[1] -0.02 dB

999.00 kHz

20 dem M1[1] 1.06 dBm
2.43815180 GHz

10 dBm

M1

o B v/‘w\ww e | T anll B I  a E

-10 dBm

A

-20 dBm;

-30 dBm

-40 dBm

-50 dBm

-60 dBm;

CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

Segalla 201688A11

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.01ms VBW 300kHz Mode Sweep
1 Frequency Sweep

M1[1] 1.43 dBm
2.43815680 GHz
20 dem D2[1] 0.08 dB.
999.00 kHz
10 dem
M1
D2
A ~ ~

o T ] M T el e N T R W Ry

-10 dBm;

-20 dBm;

-30 dBm

-40 dBm

-50 dBm

-60 dBm;

CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
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Segalla 201688A12

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.0l ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

M1[1]
2.43915780 GHz
20 dBm D2[1] -0.02.dB
998.00 kHz
10 dBm i

P i I

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBm

CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
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9.5 Number of hopping channels
Tested by ..ovvvvvereeiiiiiiee, . [M. Segalla
Testdate.......oocvveeviiiieiiiiieee © 129.09.2020
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part. 15.247

KDB 558074 D01 15.247 Meas Guidance v05r02 cl. 9 b)
ANSI C63.10cl. 7.8.3

Supplementary test set-up --
description .........cccvvvvvvveieieinnnnnnns :

Supplementary information......... S

Acceptance limits

Frequency hopping systems in the 2400 — 2483,5 MHz band shall use at least 15 channels. The average
time of occupancy on any channel shall not be greater than 0,4 seconds within a period of 0,4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Modulation Frequency Graphs Number of Minimum Results
band (MHZz) hopping number of
channels hopping
channels
required

DH5 2400 — 2483,5 G201688A13 79 15 Complies
G201688A14
G201688A15
G201688A16

2DH5 2400 — 2483,5 G201688A17 79 15 Complies
G201688A18
G201688A19
G201688A20

3DH5 2400 — 2483,5 G201688A21 79 15 Complies
G201688A22
G201688A23
G201688A24
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Graphs
Segalla 201688A13

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

@ Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep 1Pk Max

20 dem

- A B A it M AR

n i
n /

-60 dBm

2.39 GHz 1001 pts 2.5 MHz/ 2.415 GHz

Segalla 201688A14

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms VBW 300kHz Mode Sweep
1 Frequency Sweep

20 dem

AN AAAAMNAA A A YU ADM A AN AT

VARV VARV ARV VARV ARVARY LYAVAVAVAVILVAVAVAYAY

-20 dBm;

-30 dBm

-40 dBm

-50 dBm

-60 dBm;

2.415 GHz 1001 pts 2.5 MHz/ 2.44 GHz
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Segalla 201688A15

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

@ Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep 1Pk Max

20 dem

AamAAAAMAAUNAMNA A AT

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBm

2.44 GHz 1001 pts 2.5 MHz/ 2.465 GHz

Segalla 201688A16

Multiview = Spectrum -

Ref Level 30.00 dBm Offset 21.00 dB ® RBW 100 kHz

® Att 20dB  SWT 1.05ms VBW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

LA NN A AN NA AN A

VIYVVYVVYVVVYYY \\
L |

-60 dBm;

2.465 GHz 1001 pts 2.5 MHz/ 2.49 GHz
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Segalla 201688A17

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dem

0 dBm

o e o AT A AR AR 7S AT o 7

-10 dBm

-20 dBm: /
-30 dBm: [
-40 dBm: ‘J
-50 dBm: M
oA A AR A

-60 dBm

2.39 GHz 1001 pts 2.5 MHz/ 2.415 GHz

Segalla 201688A18

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms VBW 300kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dBm

W AN A 0 i A Jifi) Al M Aa Iiny Al A Al Il A

b\/‘/ L\«/‘f v\ﬂ W "\\/“”"\/' w7 NS v R v' o U\//"‘(\/WL\,V,,J"V\(\ L\/n"\“\/jv‘\'\/‘/{w\f\//{%\ ““AL\/JML\H“/

-10 dBm

-20 dBm;

-30 dBm

-40 dBm

-50 dBm

-60 dBm;

2.415 GHz 1001 pts 2.5 MHz/ 2.44 GHz
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Segalla 201688A19

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dem

D»s‘j}w“w [/NVAUAW“ vf"\:\\//““ "L\ L\J./JA“\,\/,/ ”n""l\,\/,! i //M\/\ﬂﬂ/\'n n\(\/nl\ "\,\/\/ﬂ”n AWAV(\W nv MWVQA"\/M"\/M"\{N

-10 dBm

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBm

2.44 GHz 1001 pts 2.5 MHz/ 2.465 GHz

Segalla 201688A20

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms VBW 300kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dBm

-10 dBm

-40 dBm lﬂM\

-50 dBm

-60 dBm;

2.465 GHz 1001 pts 2.5 MHz/ 2.49 GHz
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Segalla 201688A21

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dem

0 dbm N 2 a ft Al bl

e VTP T PYET, Vel e TN

-20 dBm {
-30 dBm (
-40 dBm J

-60 dBm

2.39 GHz 1001 pts 2.5 MHz/ 2.415 GHz

Segalla 201688A22

Multiview = Spectrum -

Ref Level 30.00 dBm Offset 21.00 dB ® RBW 100 kHz

® Att 20dB  SWT 1.05ms VBW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dBm

WMW'M Aﬁw thV‘f AMMWMHVN]WMW nWMW\fML;\ AVHWADW ﬂwn.ﬂw/nunb\‘/mw A "W ﬂ”“ﬂwvnm r/jﬂ,nw/m

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBm;

2.415 GHz 1001 pts 2.5 MHz/ 2.44 GHz
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Segalla 201688A23

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 21.00 dB ® RBW 100 kHz

® Att 20dB SWT 1.05ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dem

WAVAW ALM/F AW 5 nW y\wﬂv/\ [/“VAL\,\JJ’MWF HWA“WIAJ‘ NJ‘W MH\/J W{\ﬂw f MA,AWMW WMW'M MHW‘MW

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBm

2.44 GHz 1001 pts 2.5 MHz/ 2.465 GHz

Segalla 201688A24

Multiview = Spectrum -

Ref Level 30.00 dBm Offset 21.00 dB ® RBW 100 kHz

® Att 20dB  SWT 1.05ms VBW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dBm

W | A i) A i Bl M A Al 4 af Al n

W W | B f“WWWW'WWW’“WH

-20 dBm \
-30 dBm; \
-40 dBm; \(\'\f/\

-50 dBm \

-60 dBm;

2.465 GHz 1001 pts 2.5 MHz/ 2.49 GHz
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9.6 Time of occupancy
Tested by ..ovvvvvereeiiiiiiee, . [M. Segalla
Testdate....ccoceveeiiiiiiiiiiieee s : 129.09.2020
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part. 15.247

KDB 558074 D01 15.247 Meas Guidance v05r02 cl. 9 b)
ANSI C63.10cl. 7.8.4

Supplementary test set-up --
description .........cccvvvvvvveieieinnnnnnns :

Supplementary information......... S

Acceptance limits

Frequency hopping systems in the 2400 — 2483,5 MHz band shall use at least 15 channels. The average
time of occupancy on any channel shall not be greater than 0,4 seconds within a period of 0,4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Modulation Frequency Graphs Dwell time
(MHz) (ms)
DH5 2441 G201688A29 2,225
2DH5 2441 G201688A27 1,200
3DH5 2441 G201688A25 0,854
Modulation Frequency Graphs Period Number of Number of
(MHz) transmissions transmissions
in31,6s
DH5 2441 G201688A30 10s 38 120
2DH5 2441 G201688A28 10s 38 120
3DH5 2441 G201688A26 10s 37 117

Remarks: only the highest peaks have been considered. The lowest peaks are due to the transmission
peaks of the other channels

Modulation Time of occupancy Maximum allowed time Results
(Dwell time x Nr. of occupancy
transmissions)
DH5 267 ms 400 ms Complies
2DH5 144 ms 400 ms Complies
3DH5 99,92 ms 400 ms Complies
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Graphs
Segalla 201688A25
MultiView Spectrum -
Ref Level 30.00 dBm Offset 21.00 dB ® RBW 500 kHz SGL
® Att 20 dB ® SWT 2ms VBW 2 MHz
TRG:VID
1 Zero Span
20 dem VILEY
0.00000000 s
10 dBm
)
0 dom, TRG -1.000 dBm =
-10 dBm
-20 dBm
-30 dBm r
-40 dBm \
T T [l T
TF‘aG
CF 2.441 GHz 1001 pts 200.0 ps/
Segalla 201688A26
MultiView Spectrum -
Ref Level 30.00 dBm Offset 21.00 dB ® RBW 30 kHz SGL
® Att 20dB ® SWT 10s VBW 100 kHz
TRG:VID

1 Zero Span

-61.63 dBm)|

M1[1
20 dBm
10 dBm
0 der
-10 dém
TRG -18.000 dBm

-20 dém
-30 dém

0 den

0 qerm
TRG
CF 2.441 GHz 30000 pts 1.0s/
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Segalla 201688A27

MultivView = Spectrum -

Ref Level 30.00 dBm Offset 21.00 dB ® RBW 500 kHz SGL
® Att 20 dB ® SWT 2ms VBW 2 MHz
TRG:VID
1 Zero Span

0.00000000 s

10 dBm

FTRG —LAUuUl‘u”"d TJ‘—ﬁ‘—ﬁ—W ml ” ‘v“]‘ ..“. x“r : u,.ivnm T WWW# i

0 dém

-10 dBm;

-20 dBm

-30 dBm:

"‘EnJ | /| | T Il ! IS B

TRG
|

CF 2.441 GHz 1001 pts 200.0 ps/

Segalla 201688A28

MultiView = Spectrum -

Ref Level 30.00 dBm  Offset 21.00 dB ® RBW 30 kHz SGL
® Att 20 dB ® SWT 10 s VBW 100 kHz
TRG:VID
1 Zero Span

20 dem

10 dBm

TRG -6.000 dBm

o
=

CF 2.441 GHz 1001 pts 1.0s/
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Segalla 201688A29

MultivView = Spectrum -

Ref Level 30.00 dBm Offset 21.00 dB ® RBW 500 kHz

® Att 20 dB ® SWT Sms VBW 2MHz
TRG:VID
1 Zero Span

20 dem D21

10 dBm

TRG 2.000 dBm

0 dem

-10 dBm;

-20 dBm

-30 dBm:

-40 dBm

g

-60 dBm

TRG
|

CF 2.441 GHz 1001 pts 500.0 ps/

Segalla 201688A30

MultiView = Spectrum -

Ref Level 30.00 dBm  Offset 21.00 dB ® RBW 30 kHz SGL
® Att 20 dB ® SWT 10 s VBW 100 kHz
TRG:VID
1 Zero Span

20 dem

10 dBm

L
0 dém TRG -1.000 dBm

-10 |dByr

-20|dBjr

-30/{dByr
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9.7 Band edge

Tested by ..ovvvvvereeiiiiiiee, . [M. Segalla

Testdate.......oocvveeviiiieiiiiieee : 128.09.2020

Test location (stand) ................... . |Semi-anechoic chamber (CMC AQ70)

Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part. 15.247

ANSI| C63.10 cl. 7.8.6

Supplementary test set-up -
description .........coovveeeiiiienen ;

Supplementary information......... Do

Acceptance limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in § 15.209(a) (see 8§ 15.205(c)).

Operation within the band 2400 — 2483,5 MHz

Test setup

Frequency > 1 GHz

HORIZOMTAL COUFLING FLAME

Test setup PEO04_04
Nr. Id. Number | Manufacturer Model Description
4 CMC S164 Rohde & Schwarz ESU26 Receiver 20 Hz - 26.5 GHz
3 CMC S108 | Emco 3115 Waveguide antenna
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Result — DH5
Frequency (MHz) Bandwidth Graph(s) — Hopping Results
2402 1 MHz G20168848 -- *
2402 100 kHz G20168843 FL: 2401,434 MHz Complies
2480 1 MHz G20168849 Fu: 2483,404 MHz Complies
2480 1 MHz G20168850 -- >
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Frequency (MHz) Bandwidth Graph(s) — No Results
hopping
2402 1 MHz G20168837 -- *
2402 100 kHz G20168842 FL: 2401,407 MHz Complies
2480 1 MHz G20168855 Fu: 2483,430 MHz Complies
2480 1 MHz G20168856 -- *x
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Result — 2DH5
Frequency (MHz) Bandwidth Graph(s) — Hopping Results
2402 1 MHz G20168847 -- *
2402 100 kHz G20168844 FL: 2401,280 MHz Complies
2480 1 MHz G20168852 Fn: 2483,436 MHz Complies
2480 1 MHz G20168851 -- *
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Frequency (MHz) Bandwidth Graph(s) — No Results
hopping
2402 1 MHz G20168838 -- *
2402 100 kHz G20168841 FL: 2401,260 MHz Complies
2480 1 MHz G20168858 Fn: 2483,470 MHz Complies
2480 1 MHz G20168857 -- *

*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
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Result — 3DH5
Frequency (MHz) Bandwidth Graph(s) — Hopping Results
2402 1 MHz G20168846 - *
2402 100 kHz G20168845 FL: 2401,280 MHz Complies
2480 1 MHz G20168853 Fn: 2483,436 MHz Complies
2480 1 MHz G20168854 - o
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Frequency (MHz) Bandwidth Graph(s) — No Results
hopping
2402 1 MHz G20168839 - *
2402 100 kHz G20168840 FL: 2401,280 MHz Complies
2480 1 MHz G20168859 Fu: 2483,440 MHz Complies
2480 1 MHz G20168860 - *

*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
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Graphs
® *RBW 1 MHz
*VBW 3 MHz
Ref 80 dBpV/m *Att 0 dB * SWT 100 ms
110
o i} [ A |
. ”
MAXH | o0
2 AV *
MAXH = = s TDS
FCCBHPH PA
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<§§> *RBW 1 MHz
*VBW 3 MHz
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.86 dBm

Ref -20 dBm ®AtL 0 dB *SWT 100 ms 2.402163462 GHz

-20.77 dB

-8d41.410254407 kiz|IES

[ :
R -

Center 2.4 GHz 1 MHz/ Span 10 MHz
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